

| LITHIUM BATTERY TEST SUMMARY IN ACCORDANCE WITH SUB-SECTION 38.3 OF UN MANUAL OF TESTS AND CRITERIA – CROSS CERTIFICATION | | | |
|---|---|---|---|
| 1. | Battery Name: POWERBOX2 (CB19635) | | |
| 2. | <table style="width: 100%; border: none;"> <tr> <td style="width: 50%; border: none;">Battery Manufacturer: STEATITE LIMITED (BATTERIES DIVISION) UNIT 17 NORTHERN WAY CROPMEAD INDUSTRIAL ESTATE CREWKERNE SOMERSET TA18 7HJ</td> <td style="width: 50%; border: none; vertical-align: top;"> TEL: +44 (0)1460 980100 EMAIL: sales@steatite-batteries.co.uk WEB: www.steatite-batteries.co.uk </td> </tr> </table> | Battery Manufacturer: STEATITE LIMITED (BATTERIES DIVISION) UNIT 17 NORTHERN WAY CROPMEAD INDUSTRIAL ESTATE CREWKERNE SOMERSET TA18 7HJ | TEL: +44 (0)1460 980100 EMAIL: sales@steatite-batteries.co.uk WEB: www.steatite-batteries.co.uk |
| Battery Manufacturer: STEATITE LIMITED (BATTERIES DIVISION) UNIT 17 NORTHERN WAY CROPMEAD INDUSTRIAL ESTATE CREWKERNE SOMERSET TA18 7HJ | TEL: +44 (0)1460 980100 EMAIL: sales@steatite-batteries.co.uk WEB: www.steatite-batteries.co.uk | | |
| 3. | <table style="width: 100%; border: none;"> <tr> <td style="width: 50%; border: none;">Laboratory Name: UL INTERNATIONAL POLSKA SP ALEJA KRAKOWSKA 81, 05-090 SEKOCIN NOWY POLAND</td> <td style="width: 50%; border: none; vertical-align: top;"> TEL: +48 22 336 3300 WEB: https://poland.ul.com EMAIL: info.pl@ul.com </td> </tr> </table> | Laboratory Name: UL INTERNATIONAL POLSKA SP ALEJA KRAKOWSKA 81, 05-090 SEKOCIN NOWY POLAND | TEL: +48 22 336 3300 WEB: https://poland.ul.com EMAIL: info.pl@ul.com |
| Laboratory Name: UL INTERNATIONAL POLSKA SP ALEJA KRAKOWSKA 81, 05-090 SEKOCIN NOWY POLAND | TEL: +48 22 336 3300 WEB: https://poland.ul.com EMAIL: info.pl@ul.com | | |
| 4. | Test Report Number: 4788011782.1.1 | | |
| 5. | Date of test report: 18/09/2017 | | |
| 6. | Description of the Battery: 3.6V 5.2Ah 18.72Wh Lithium-ion Battery Pack 2 GP ICR18650-26F cells in a 1S2P configuration with PCM, Fuel Gauge and Charge Circuit in a black plastic enclosure UNIT NET WEIGHT: 120g | | |
| 7. | UN38.3 Tests Performed and Successfully Passed: T.1, T.2, T.3, T.4, T.5, T.7 (Note that T.6 and T.8 are not applicable to batteries.) | | |
| 8. | Assembled Battery Testing Requirements: N/A | | |
| 9. | Edition of UN Manual of Tests and Criteria Used: Manual of Tests and Criteria UN ST/SG/AC.10/11/Rev.6: Section 38.3 | | |
| 10. | Name and Title of Signatory: <div style="display: flex; justify-content: space-around; align-items: flex-end;"> <div style="text-align: center;">  Lee Hill Operations Director </div> <div style="text-align: center;">  Gwyn Evans Engineering Manager </div> </div> | | |